
3906319: MF 8660 - STAGE 3B - TRACTOR ( TIER 4I / 84 AWI ENGINE - TIER 2 / 84 WI ENGINE
) (B083040 - F348030)

WK111034-1
GUARD AND TRANSMISSION SHAFT

3/2/2021-10:32 PM PAG 02-0007

28

27

25 2924
23

22
21

20
31 19

19

18

18

15

15

16

16

17

12

12

3

3

14
11

11

13
10

10

8

8

97

2 6
30

26

1 4

5



3906319: MF 8660 - STAGE 3B - TRACTOR ( TIER 4I / 84 AWI ENGINE - TIER 2 / 84 WI ENGINE
) (B083040 - F348030)

WK111034-1
GUARD AND TRANSMISSION SHAFT

3/2/2021-10:32 PM PAG 02-0007

Item Part Number Description Qty Tech Spec Notes Ref
1 4288418M3 SUPPORT 1
2 3010349X1 HEX NUT 2 M14 ISO 10 PH
3 658081M2 DAMPER 4
4 391025X1 TOOTH WASHER 4 M8 ZN
5 339169X1 HEX NUT 4 M8 (1.25) ISO 8

ZN
6 4286908M4 COWL 1
7 3019061X1 STUD BOLT 4 M6 X 50 ISO 8.8

ZN
8 4276219M1 BRIDLE 8
9 4272808M1 BRIDLE 2 [A]
10 4276220M1 PLATE 4
11 1441500X1 HEX NYLON INSERT LOCKNUT 8 M6 (1.0) ISO 8

ZN
12 4296240M2 COWL 2
13 4286899M3 COWL 1
14 339228X1 HEXAGONAL HEAD BOLT 4 M8 X 12 (1.25)

ISO 8.8 ZN
15 3014423X1 STUD BOLT 8 M10 X 30 ISO

12.9 ZN
16 1441932X1 TOP LOCK NUT 8 M10 (1.5) ISO 8

ZN
17 4292969M94 UNIVERSAL JOINT 1
18 3905496M1 SPIDER 2 (17)
19 ACP0492840 FLANGE 2
20 4298721M2 BUSH 1
21 4299291M1 SLEEVE 1
22 3016600X1 HEXAGONAL HEAD BOLT 2 M10 X 35 ISO

10.9 PL
23 3789032M1 BRIDLE 1
24 4299289M1 BEARING ASSY 1
25 4299293M1 SHAFT RING 1
26 4298110M1 STOP 1 [A]
27 4299290M4 SHAFT 1
28 3008359X1 O-RING 2 Ø 36,50 X 3,00

MM DIDC 70 PL
29 72432729 PROFILE BUSH 1
30 3011629X1 STUD BOLT 4 M6 X 70 ISO 8.8

ZN
[A]

30 3019061X1 STUD BOLT 4 M6 X 50 ISO 8.8
ZN

31 3011899X1 SCREW 12 POINTS FLANGE HEAD 1 M12 X 50 ISO
10.9 PH

[A] WITH SUSPENDED FRONT AXLE


